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USNH Okinawa Formulary 

1. This formulary lists medications that are currently available at USNH Okinawa Camp Foster.  However, changes may be made without prior notification.  For updates on a specific medication, 
please contact the pharmacy at 646-7999 or from Off-Base 098-971-7999.  Not all medications listed will be carried at the Branch Health Clinic Pharmacies.  Please contact the clinic in advance 
to check on medication availability. 
USNH Okinawa and Branch Health Clinics only stock FDA approved generic medications when available. 
OTC Program: Eligible patients are entitled to three OTC medications per patient per month.  Patients must not be less than two years of age, pregnant, or on flight status.  Eligibility is limited to 

2. 
3. 

active duty, retirees, and dependants.  Further restrictions may apply for children less than six years old. 
Non-Formulary Medications:  To request a medication that is not on Formulary enter SPECIAL DRUG REQUEST as the medication.  In the sig field, enter the drug, sig, quantity, and refill 4. 
amount. In the comment field, enter the justification for the medication.  The medication will NOT be approved without proper justification and pharmacist approval.  Some non-formulary 
medications are NOT stocked at USNH Okinawa and may take 14 to 30 days to arrive. 
Prescriptions written for Schedule II medications must be filled within 30 days of the date written, except for ADHD/ADD medications.   Quantity is limited to a 30 day supply, except for cancer 
pain, ADHD, ADD, or narcolepsy medications.  Prescriptions for narcolepsy and cancer pain can be dispensed up to a 90-day supply. ADHD/ADD medications can be filled up to a 100-day 
supply. 
Prescriptions written for Schedule III-V must be filled within 180 days.  Quantity is limited to a 30-day supply and five refills or a 90-day supply with one refill.  These prescriptions expire six 
months from the written date. 
Prescriptions written for all non-scheduled medications must be filled within one year from the date written and unused refills after one year will be voided.  Quantity is limited to a 90-day supply 
with three refills for all maintenance medications. 
Birth control pills can be filled for six months supply at a time with one refill. 

5. 

6. 

7. 

8. 
9. Outpatient Hours of operation: Monday – Friday 

Saturday 
0700-1900 
0700-1700 

Closed Sundays and Holiday’s 
24 hours including holidays. Patients released from Emergency Room or discharged from Hospital are considered inpatient and will receive care. Inpatient Hours of Operation: 

Allergy/Asthma/COPD/Cough/Cold Agents 
Antidotes 

Anti-infective Agents 
Antineoplastic/Immunosuppressive Agents 

Cardiovascular Agents 
Central Nervous Agents 

Dental Agents 
Gastrointestinal Agents 
Genitourinary Agents 

Metabolic/Endocrine Agents 
Miscellaneous Medications 

Musculoskeletal/Pain Agents 
Ophthalmic Agents 

OTIC Agents 
OTC Program 
Topical Agents 

Vitamins/Electrolytes/Nutritionals 

F 
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Salmeterol (Serevent) oral inhalation 
Sodium Chloride 0.9% nebulizer 
Terbutaline (Brethine) 2.5, 5mg tab 
Tiotropium (Spiriva Handihaler) 
18mcg/cap 
Theophylline (Theo-Dur) 100, 200, 
300mg tab 
 

Ciprofloxacin (Cipro) 500mg, 750mg 
tab, 5 gm/100ml susp 
Clarithromycin 250, 500mg tab 
Clindamycin (Cleocin) 150mg, 300mg 
cap, 75mg/5ml soln 
Dicloxacillin (Dynapen) 250mg cap 
Doxylamine 25 mg tab 
Doxycycline (Vibramycin) 100mg tab 
Erythromycin base 250mg tab 
Erythromycin ethylsuccinate (EES) 
400mg tab, 200mg/5ml susp 

Levofloxacin (Levaquin) 250, 500mg, 
750 mg tab 
Methenamine (Urex) 1gram tab 
Metronidazole 250, 500mg tab, 
20mg/ml soln 
Minocycline (Minocin) 50, 100mg cap 
Neomycin Sulfate 500mg tab 
Nitrofurantoin 50mg cap, 5mg/5ml susp, 
100mg cap (Macrodantin, Macrobid) 

Penicillin VK (Pen-VK) 250mg, 500mg 
tab, 250mg/5ml susp 
Sulfameth/Trimeth 800/160mg tab, 200- 
40mg/5ml susp 

Antituberculosis Agents 
Ethambutol (Myambutol) 400mg tab 
Isoniazid (INH) 
100, 300mg tab, 
50mg/5ml syrup 

Pyrazinamide (PZA) 
500mg tab, 100mg/ml susp 

Rifampin 300mg cap 

Allergy/Asthma/COPD/Cough/ 
Cold Agents 

Allergy Agents – Ophthalmic 
Ketotifen (Zaditor) 0.025% soln 
Lodoxamide (Alomide) 0.1% soln 

Antihistamines/Decongestants –Oral 
Cetirizine (Zyrtec) 10mg tab, 1mg/1ml 
syrup 
Chlorpheniramine (CTM) 4mg tab, 
2mg/5ml syrup 
Cyproheptadine (Periactin) 4mg tab, 
2mg/ml syrup 
Diphenhydramine (Benadryl) 25mg, 
50mg cap, 12.5mg/5ml elixir 
Fexofenadine (Allegra) 60mg, 180mg tab 
Hydroxyzine HCl (Atarax) 10mg, 25mg 
tab, 10mg/5ml syrup 
Loratadine (Claritin) 10mg tab, 
5mg/5ml syrup 
Loratadine / pseudoephedrine 10 mg / 
240 mg (Claritin-D 24 Hour) 
Loratadine / pseudoephedrine 5mg / 120 
mg (Claritin-D 12 Hour) 
Pseudoephedrine (Sudafed) 30mg, 
120mg tab, 30mg/5ml syrup 

Antiviral Agents 
Acyclovir 200mg cap, 400mg, 800mg 
tab,200mg/5ml susp 
Valacyclovir (Valtrex) 500mg and 
1000mg tab 
 

Asthma Supplies 
Aerochamber (with and without mask) 

Nasal Agents 
Cromolyn (Nasalcrom) 40mg/ml nasal 
Flunisolide (Nasalide) nasal spray 
Fluticasone (Flonase) nasal spray 
Oxymetazoline 0.05% nasal spray 
Phenylephrine (Neosynephrine) 
0.125%, 0.25%, 0.5% nasal solution 
Sodium Chloride 0.65% nasal spray 

Antineoplastic/ 
Immunosuppressive Agents 

 Leuprolide (Lupron) 
3.75, 7.5, 11.25, 22.5mg IM Inj  
Methotrexate (MTX) 2.5mg tab  
Tamoxifen (Nolvadex) 10mg tab 
Emtricitabine and Tenofovir (Truvada)  
  200/300mg tab 
Raltegravir (Isentress) 400mg tab 

Antidotes 
 
Activated Charcoal (Actidose) 
Epinephrine (Twinject) 0.3mg, 0.15mg 
Glucagon 1mg Emergency Kit 
Ipecac oral syrup 
Sodium Polystyrene (Kayexalate) 
15gm/60ml oral susp 

Antifungals 
Fluconazole (Diflucan) 

100, 150, 200mg tab, 10mg/ml susp 
Gentian Violet 1% Top Soln 
Griseofulvin (GrisPeg, Grifulvin) 

125mg/5ml susp (microsize) 
125mg tab (ultramicronized) 
250mg tab (Gris-Peg) 

Ketoconazole (Nizoral) 200mg tab 
Nystatin (Mycostatin) 

500K unit tab, 100Ku/ml susp 
Terbinafine (Lamisil) 250mg tab Oral Corticosteroids 

Dexamethasone (Decadron) 
0.5, 0.75, 4mg tab, 0.5mg/5ml elixir 

Fludrocortisone (Fludrocort) 0.1mg tab 
Hydrocortisone 20mg tab 
Methylprednisolone (Medrol) 
16mg tab, 4mg dosepak 

Prednisolone (Orapred) 
5mg/ml syrup 

Prednisone 1, 5, 10, 20mg tab 

Antitussive's/Expectorant's 
Benzonatate (Tessalon) 100mg cap 
Cepacol regular strength lozenge 
Guaifenesin 600mg SR tab (Mucinex) 

100mg/5ml syrup (Robitussin) 
Guaifenesin/Dextromethorphan 
100/10/5ml (Robitussin DM) 
Guaifenesin/Codeine 100-10mg/5ml 

Anti-infective's 
(Ophthalmic, OTIC, Topical, and 

Vaginal agents listed by respective 
routes) 

Antibiotics – Oral 
Amoxicillin (Amoxil) 250, 500mg cap, 
250mg/5ml, 400mg/5ml susp 

Amoxicillin/Clavulanate (Augmentin) 
250, 500 mg, 875mg tab, 1000mg XR 
tab, 200mg/5ml, 400mg/5ml, 
600mg/5ml susp (ES) 

Azithromycin (Zithromax) 250mg tab, 
1gram packets, 100mg/5ml, 
200mg/5ml susp 

Cefixime (Suprax) 100mg/5ml susp 
Cephalexin (Keflex) 250mg, 500mg cap, 
250mg/5ml susp 

Asthma/COPD Agents 
Albuterol 4mg tab, 90mcg inhaler, 
0.083%, 0.5%nebulizer 
Budesonide (Pulmicort) 0.25mg/2ml, 
0.55mg/2ml respule 
Fluticasone (Flovent) 44, 110, 220mcg 
oral inhalation 
Fluticasone/Salmeterol (Advair) 
100/50, 250/50, 500/50mcg inhalation 
Ipratropium (Atrovent HFA) 0.02% 
nebulizer & oral inhalation 
Ipratropium/Albuterol (Combivent 
Respimat ) oral inhalation 
Montelukast (Singulair) 4, 5, 10mg tablet 
 

Antihelmintics 
Albendazole (Albenza) 200mg tab 
Pyrantel 50mg/ml susp 

Antimalarial Agents 
Hydroxychloroquine (Plaquenil) 
200mg tab 
Primaquine 26.3mg tab 
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Simvastatin (Zocor) 
5, 10, 20, 40 mg tab 

Valproic Acid (Depakene) 
250mg/5ml oral syrup 

Cardiovascular Agents 
Calcium Channel Blockers 

Amlodipine 2.5, 5, 10mg tab 
Diltiazem (Cardizem) 60mg tab 
Diltiazem (Tiazac) 120, 180, 240, 
300, 360mg ER cap 

Felodipine (Plendil) 5, 10mg tab 
Nifedipine (Adalat CC) 30, 60, 90mg 
Nisoldipine (Sular) 

10, 30mg cap 
Verapamil (Calan) 80mg tab 
120, 180, 240mg SR tab 

ACE Inhibitors/ARBs 
Benazepril (Lotensin) 10, 20mg tab 
Captopril (Capoten) 12.5mg, 25mg, 
50mg, 100mg tab 

Enalapril (Vasotec) 5, 10mg tab 
Lisinopril (Zestril) 2.5, 5, 10, 20, 30, 
40mg tab 

Losartan (Cozaar) 25, 50, 100mg tab 
Telmisartan (Micardis) 20, 40, 80mgtab 
Ramipril (Altace) 1.25mg, 2.5mg, 5mg, 
10mg cap 

Valsartan (Diovan) 40mg, 80mg, 
160mg, 320mg 

Antidepressants 
Amitriptyline (Elavil) 10, 25, 50mg tab 
Aripiprazole (Abilify) 2 , 5 ,10 ,15 , 20 
mg tab 
 Bupropion (Wellbutrin) 75mg, 100mg 
tab; 100mg, 150mg SR tab, 150mg, 
300mg XL tab 
Citalopram (Celexa) 
20mg, 40mg tab, 10mg/5ml soln 
Desipramine 10, 25,50 tab  
Doxepin (Sinequan) 10, 25, 50, 75, 
150mg cap 
Escitalopram (Lexapro) 10, 20mg tab 
Fluoxetine (Prozac) 

10, 20, 40mg cap; 4mg/ml soln 
Imipramine (Tofranil) 25mg tab 
Lithium Carbonate ER 300mg cap 
Mirtazapine (Remeron) 15mg tab 
Nortriptyline (Pamelor) 10, 25mg cap 
Paroxetine (Paxil) 10, 20, 40mg tab 
Sertraline (Zoloft) 25, 50, 100mg tab 
Trazodone (Desyrel) 50mg tab 
Venlafaxine (Effexor) 

25, 37.5, 75, 100mg tab 
37.5, 75, 150mg XR cap 

Miscellaneous Antihypertensives 
Clonidine (Catapres) 0.1mg tab; 

0.1mg/24h, 0.2mg/24h, 0.3mg/24h 
patch 

Hydralazine (Apresoline) 10mg, 25mg, 
50mg tab 

Methyldopa (Aldomet) 250mg 

Vasodilators/Angina Agents 
Amyl nitrite inh soln 
Isosorbide dinitrate 

10, 20, 40 mg tab (Isordil) 
40mg SR tab (Dilatrate-SR) 

Isosorbide mononitrate 60mg SR tab 
Nitroglycerin  0.4, 0.6mg SL tab 
(Nitrostat) 

6.5mg XR cap 
0.2mg/hr, 0.4mg/hr patch 
2% top ointment 

Combination Products 
Amlodipine/Benazepril (Lotrel) 2.5/10mg 

5/10mg, 5/20mg, 5/40mg, 10/20mg, 
10/40mg cap 

Benazepril/HCTZ (Lotensin HCT) 
 20/25mg tab 

HCTZ/Triamterene (Maxzide) 25/37.5, 
50/75mg tab 

Lisinopril/HCTZ (Prinzide) 
10/12.5mg, 20/12.5mg, 20/25mg tab 

Telmisartan/HCTZ (Micardis HCT) 
40/12.5, 80/12.5mg tab 

Losartan/HCTZ (Hyzaar) 100/25mg, 
100/12.5mg, 50/12.5mg tab 

Valsartan/HCTZ (Diovan HCT), 
80/12.5mg tab 

Alpha Blockers  
Prazosin (Minipress) 1, 2, 5mg cap 
Doxazosin (Cardura) 1, 2, 4, 8mg tab 
Terazosin (Hytrin) 1, 2, 5, 10mg cap 

Antiarrhythmics 
Amiodarone (Cordarone) 200mg 
Digoxin 

0.125, 0.25mg tab, 0.05mg/ml elixir 
Procainamide 

250mg cap; 500mg SR tab 

Central Nervous Agents 

Alzheimer’s Agent 
Donepezil (Aricept) 5mg, 10mg tab 

Antipsychotics 
Chlorpromazine (Thorazine) 

25mg tab, 30mg/ml oral soln 
Haloperidol (Haldol) 1, 2, 5mg tab; 

2mg/ml oral soln 
Lithium Carbonate ER 300mg cap 
Quetiapine (Seroquel) 25mg, 50mg, 
100mg, 200mg, 300mg tab 
Seroquel XR 50,150,200,300,400 mg 
Risperidone (Risperdal) 0.5mg, 1mg, 
2mg, 3mg tab 
Risperidone (Risperdal) ODT 1 mg 

Anticonvulsants 
Carbamazepine (Tegretol) 

100mg chew tab, 200mg tab 
100mg/5ml susp 
100mg, 200mg, 400mg extended 
release (Tegretol XR) 

Clonazepam (Klonopin) 0.5, 1mg tab 
Divalproex Sodium (Depakote) 

250, 500mg delayed-release tab 
250, 500mg extended Release tab 
125mg sprinkle cap 

Ethosuximide (Zarontin) 
250mg/5ml oral syrup 

Gabapentin (Neurontin) 
100, 300mg cap; *600, 800mg tab 

Phenobarbital 32.4mg tab, 4mg/ml soln 
Phenytoin (Dilantin) 

50mg tab; 100mg cap 
25mg/ml oral susp 
Phenytoin chewable 50 mg tab 

Primadone (Mysoline) 250mg tab 
Topiramate (Topamax) 25, 50,100, 

200mg 

Diuretics 
Acetazolamide (Diamox) 

250mg tab, 500mg SR cap 
Chlorthalidone 25mg, 50mg tab 
Furosemide (Lasix) 
20, 40mg tab, 10mg/ml oral susp 

Hydrochlorothiazide 25, 50mg tab 
Spironolactone (Aldactone) 

25mg tab, 2mg/ml susp 
Triamterene 50mg cap 

Anticoagulants/Blood Modifiers 
Clopidogrel (Plavix) 75mg tab 
Dipyridamole (Persantine) 25mg tab 
Enoxaparin 

30, 40, 60, 80, 100, 120mg SQ inj 
Pentoxifylline (Trental) 400mg tab 
Warfarin 1, 2, 2.5, 5mg tab 

Anxiolytic Agents 
Alprazolam (Xanax) 0.25, 0.5mg tab 
Buspirone (Buspar) 5, 10mg tab 
Chlordiazepoxide (Librium) 

5, 25mg cap 
Diazepam (Valium) 5mg tab 
Hydroxyzine HCl (Atarax) 

10, 25mg tab; 10mg/5ml syrup 
Lorazepam (Ativan) 1mg tab 
Secobarbital (Seconal) 100mg cap 

Beta Blockers 
Atenolol (Tenormin) 25, 50, 100mg tab 
Carvedilol (Coreg) 
3.125, 6.25, 12.5, 25mg tab 

Metoprolol (Lopressor) 25, 50, 100mg tab 
Metoprolol XR (Toprol XL generic) 

25, 50, 100, 200mg tab 
Nadolol (Corgard) 40 tab 
Propranolol (Inderal) 
10, 40, 80mg tab 
80, 120, 160mg LA cap 

Lipid Lowering Agents 
Atorvastatin 10, 20, 40, 80mg tab 
Colestipol (Colestid) 

5gm packet, 1gm tab  
Ezetimibe (Zetia) 10mg tab 
Fenofibrate 48mg, 145mg, 160mg tab 
Gemfibrozil (Lopid) 600mg tab 
Niacin (Niaspan) 

500, 750,1000mg SR tab 
Pravastatin (Pravachol) 

10, 20, 40, 80mg tab 

Attention Deficit/Narcolepsy 
Atomoxetine (Strattera) 
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10, 18, 25, 40, 60, 80 mg cap 
Amphetamine salts (Adderall and XR) 

5, 10, 20, 30mg 
D-amphetamine (Dexedrine) 

5mg tab, 10mg spansule 
Methylphenidate (Ritalin) 

5, 10mg tab, 20mg SR tab 
Methylphenidate (Concerta) 

18, 27, 36, 54mg SR tab 

Lidocaine 2% viscous soln 
Triamcinolone 0.1% dental paste 

Antiacid/GERD Agents 
Cimetidine (Tagamet) 400mg tab 
Clidinium/Chlordiaz (Librax) cap 
Esomeprazole (Nexium) 

20, 40mg cap Gaviscon (or equiv)  
tab Glycopyrrolate (Robinul) 1mg 
tab Maalox Extra Strength tab, susp 
Maalox Regular Strength susp 
Omeprazole (Prilosec) 10mg, 20mg 
cap 
Pantoprazole (Protonix) 40mg tab 
Ranitidine (Zantac) 

150mg tab, 15mg/ml syrup 
Sucralfate (Carafate) 1gm tab, 

1gm/10ml susp 

Genitourinary Agents 

Urinary Tract/Prostate Agents 
Alfuzosin (Uroxatral) 10mg tab 
Desmopressin (DDAVP only) 

0.2mg tab, 100mcg/ml nasal spray 
Finasteride (Proscar) 5mg tab 
Hyoscyamine (Levsinex) 

0.125mg tab; 0.375mg ER cap 
Leuprolide (Lupron) 

3.75, 7.5, 11.25, 21.5mg IM inj 
Oxybutynin (Ditropan) 5mg tab, 5mg, 
10mg, 15mg ER tab 
Phenazopyridine (Pyridium) 100mg tab 
Potassium Citrate (Urocit-K) 10 mEq tab 
Prazosin (Minipress) 1, 2mg, 5mg cap  
Tamsulosin (Flomax) 0.4mg cap 
Terazosin (Hytrin) 1, 2, 5, 10mg cap 
Tolterodine (Detrol LA) 2, 4mg tab 

Gastrointestinal Agents 

Anorectal Agents 
Benzocaine/Menthol (Dermoplast) spray 
Hemorrhoidal rect supp (Anusol) 
Hydrocortisone 

rectal supp (Anusol HC) 
100mg rect enema (Cortenema) 

Mesalamine 4gram/60ml enema, 
1000mg rectal supp 
Proctofoam HC 1.1% rectal foam 
Proctocream HC 2.5% rectal cream 
Witch Hazel (Tucks) pads 

Headache/Migraine Agents 
Butalbital/APAP/caffeine (Fioricet) tab 
Butalbital/ASA/caffeine (Fiorinal) tab 
Dihydroergotamine (DHE-45)1mg/ml Inj 
Divalproex (Depakote ER) 

250, 500mg tab 
Rizatriptan (Maxalt/Maxalt MLT) 

5mg, 10mg tab 
Sumatriptan Succinate (Imitrex) 

25, 50, 100mg tab; 6mg/0.5ml inj 
Zolmitriptan (Zomig/ Zomig ZMT) 

2.5, 5mg tab 

Laxatives/Cathartics 
Bisacodyl (Dulcolax) 

5mg tab, 10mg supp 
Docusate Sodium (Colace) 

100mg cap, 10mg/ml oral soln 
Electrolyte Mixture (Golytely) 
Fleet (Sodium phosphate) enema 

Adult, Pediatrics 
Mineral Oil 

Fleets Phospho-Soda oral solution 
Glycerin Adult & Pediatric rect supp 
Lactulose 10gm/15ml syrup 
Magnesium Citrate oral solution 
Milk of Magnesia 400mg/5ml oral susp 
Mineral Oil (heavy) oral solution 
Polyethylene glycol (Miralax) powder 
Psyllium (Metamucil) oral powder 
Senna (Senakot) 8.6mg tab 
Sorbitol 70% oral soln 

Antidiarrheals 
Bismuth Subsal (Kaopectate, Pepto) 

262mg/15ml tablet, susp 
Diphenox/Atropine (Lomotil) tab 
Loperamide (Imodium) 

2mg cap, 1mg/5ml oral soln 
Vaginal Agents 

Clindamycin (Cleocin) 2% vag cream 
Clotrimazole 1% vaginal cream 
Diaphragm (vaginal) – check availabiliity 

65, 70, 75, 80, 85 mm 
Estrogens, conjugated (Premarin) 

0.625mg/gram cream Metronidazole 
(Metrogel) 0.75% gel Miconazole 
(Monistat-7) 2% vag cream Nonoxynol-
9 (Gynol II) 2% vaginal gel Terconazole 
(Terazol) 0.4% vag cream 

Antiemetic/Antivertigo Agents 
Dimenhydrinate (Dramamine) 50mg tab 
Meclizine (Antivert) 25mg tab 
Metoclopramide (Reglan) 

10mg tab, 5mg/5ml syrup 
Ondansetron 
4mg, 8mg tab 
4mg, 8mg orally disintegrating tab 

Prochlorperazine (Compazine) 
5mg tab, 25mg rectal supp 

Promethazine (Phenergan) 
25mg tab, 12.5, 25mg rectal supp 

Insomnia Agents 
Melatonin 3mg tab 
Temazepam (Restoril) 15, 30mg cap 
Triazolam (Halcion) 0.25mg tab 
Zolpidem (Ambien) 5, 10mg tab 

Parkinson’s Agents 
Amantadine (Symmetrel) 100mg cap 
Benztropine (Cogentin) 2mg tab 
Bromocriptine (Parlodel) 2.5mg tab 
Levodopa/Carbidopa (Sinemet) 

10/100, 25/100, 25/250mg tab 
Trihexyphenidyl (Artane) 2mg tab 

Metabolic/Endocrine Agents 
Miscellaneous GI Agents 

Dicyclomine (Bentyl) 10mg, 20mg tab 
Donnatal (or equiv) oral elixir/tab 
Lactobicillus (Floranex) 1gm pkt 
Megestrol (Megace) 40mg tab 
Mesalamine (Lialda) 1200mg tab 
Mesalamine (Rowasa) 4gm/60ml 
enema 
Pancrelipase(Creon 24) 24,000 units 
Simethicone (Mylicon) 80mg tab, 
40mg/0.6ml susp 
Sulfasalazine (Azulfidine) 500mg tab 

Diabetic Agents – Oral 
Glipizide (Glucotrol) 5, 10mg tab 
Glipizide XL (Glucotrol XL) 5, 10mg tab 
Glyburide (Micronase) 2.5, 5mg tab 
Metformin (Glucophage) 

500, 850, 1000mg tab 
Pioglitazone (Actos) 15mg, 30mg. 45mg 
Sitagliptin (Januvia) 50, 100mg tab 
Sitalgiptin/Metformin (Janumet) 50/500, 
50/1000mg tab 

Dental Agents 

Cepacol regular strength lozenge 
Chlorhexidine (Peridex) oral rinse 
Fluoride, sodium 

2.2mg (=1mg elem FI) tab 
1.1mg/ml (=0.5mg elem FI) soln 
1.1% dental gel (Prevident) 

Fluoride, stannous (Gel-Kam) 
0.4% dental gel 
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Diabetic Agents – Insulin 
Aspart (Novolog) 100u/ml vial and 
Flexpen 3ml/syr and PenFill cartr. 
Glargine 100u/ml (Lantus, Lantus 
solostar pen) 
NPH 100u/ml (Novolin N) 
Regular 100u/ml (Novolin R) 
70/30 100u/ml (Novolin 70/30) 
Novolog Mix 70/30 FlexPen syr 
Exenatide (Bydureon) 
Albiglutide (Tanzeum) 
 
 
 
 
 

Contraceptives – Extended Cycle 
Jolessa (EE/Levonorgestrel) 

Nicotine Nasal Spray (10ml bottles) 
Pyridostigmine (Mestinon) 60mg tab 
Sodium Citrate (Bicitra) oral soln 

Anti-infectives 
Azithromycin (Azasite) 1% opt soln 
Bacitracin 500u/g opt ointment 
Bacitracin/Polymyxin B opt ointment 
Blephamide 10/0.2%  opt susp 
Cefazolin (Ancef) fortified opt soln 

50mg/ml (compound) 
Ciprofloxacin (Ciloxan) 0.3% opt 
Cortisporin (or equiv) opt susp 
Erythromycin 0.5% opt oint 
Gentamycin (Garamycin) 

0.3% opt ointment & soln 
Neosporin opt ointment 
neomycin/polymyx/bacitracin 
Polytrim (or equiv) 

polymyxin/trimeth opt soln 
Sulfacetamide (Sulamyd) 

10% opt soln & ointment 
Tobramycin (Tobrax) 

0.3% opt ointment & soln 
Trifluridine (Viroptic) 1% opt soln 

Estrogens/Progestins 
Estradiol 0.05, 0.1mg patch 

1, 2mg tab (Estrace) 
Estrogens, Conjugated (Premarin) 

0.3, 0.625, 1.25mg tab 
0.625/1gm vaginal cream 

Estrogen/Medroxyprogesterone 
(Prempro)   0.45mg/1.5mg, 

0.625/2.5 mg, 0.625/5 mg tab 
Medroxyprogesterone (Provera) 

2.5, 10mg tab  
Progesterone vag sup 
(Endometrin) 100mg vag. insert 

Musculoskeletal/Pain Agents 

Muscle Relaxants 
Baclofen (Lioresal) 10, 20mg tab 
Cyclobenzaprine (Flexeril) 10mg tab 
Diazepam (Valium) 5mg tab 
Methocarbamol (Robaxin) 500mg tab 
Tizanidine (Zanaflex) 2, 4, 6mg tab 

Diabetic Supplies 
Alcohol (Isopropyl) 70% pads 
BD Sharps Collector 
Lancets/Lancet device 
Freestyle monitor, test strips 
Syringe – Insulin 0.5ml, 1ml 

Narcotic Analgesics 
Acetaminophen/codeine (T#3) 

120mg/12mg/5ml elixir; 
300mg/30mg tab  

Codeine Sulfate 30mg tab 
Hydrocodone/APAP 5/325, 10/325mg tab 

2.5 mg/108mg/ 5 ml elixir 
Morphine (MS Contin) 

15, 30 mg immediate release 
15, 30, 60mg sustained release tab 

Oxycodone/APAP (Percocet) 5/325mg 
Oxycodone Extended Release 
(Oxycontin) 10mg, 20mg, 40mg tab 
Tramadol (Ultram) 50mg tab 

Androgens         
Estrerified Estrogens and 
Methyltestosterone (Estratest-HS) 0.625- 
1.25mg; (Estratest) 1.25-2.5mg tab 
Testosterone Cypionate 

100, 200mg/ml IM inj 
Testosterone 10 Mg (Fortesta 2%) 
Transderm Gel 

Gout Agents 
Allopurinol (Zyloprim) 100, 300mg tab 
Colchicine 0.6mg tab 
Probenecid 500mg tab 

Anti-Inflammatory/Allergy Agents 
Fluorometholone (FML) 0.1% opt susp 
Ketorolac (Acular) 0.5% opt soln 
Ketotifen (Zaditor) 0.025% opt soln 
Lodoxamide (Alomide) 0.1% opt soln 
Loteprednol (Alrex) 0.2% opt susp 
Loteprednol (Lotemax) 0.5% opt susp 
Naphazoline/Pheniramine (Naphcon-A) 
0.025%/0.3% opt soln 
Olopatadine (Patanol) 0.1% opt soln 
Prednisolone (Pred Forte) 1% opt susp 

Miscellaneous Hormonal/Endocrine 
Agents 

Alendronate (Fosamax) 
10, 35, 70mg tab 

Clomiphene (Clomid) 50mg tab 
Goserelin (Zoladex) 

3.6mg, 10.8mg SQ implant 
Ibandronate (Boniva) 150mg tab 
Leuprolide (Lupron) 

3.75,7.5,11.25,22.5mg injection 
Raloxifene (Evista) 60mg tab 

Contraceptives-Monophasic 
Desogen/Apri/Ortho-Cept (or equivalent) 
Levora 28 (or equivalent) 
Loestrin FE 1/20, 1.5/30 (or equivalent) 
Low-Ogestrel (or equivalent) 
Lutera (or equivalent) 
Ortho Cyclen (or equivalent) 
Ortho Evra patch (or equivalent) 
Ortho-Novum/Norinyl 1/35 (or equivalent) 
Yasmin (drospirenone/ethinyl estradiol) 
Yaz  (drospirenone/ethinyl estradiol) 
Zovia 1/35, 1/50 (or equivalent) 

NSAIDS/Analgesics 
Acetaminophen (Tylenol) 

80, 325mg tab; 
120, 325, 650mg rec supp 
160mg/5ml susp 

Aspirin 325mg tab; 81, 325mg EC tab 
Diclofenac (Voltaren) 75mg EC tab 
Ibuprofen (Motrin) 400, 800mg tab, 

100mg/5ml susp 
Indomethacin (Indocin) 

50mg cap, 75mg ER cap Meloxicam 
(Mobic) 7.5, 15mg tab Naproxen 
250mg, 275mg, 500mg tab, 
125mg/5ml susp 
Piroxicam (Feldene) 20mg cap 
Sulindac (Clinoril) 150mg tab 

Glaucoma Agents – Ophthalmic 
Betaxolol (Betoptic-S) 0.25% susp 
Brimonidine (Alphagan P) 0.15% soln 
Brimonidine (Alphagan) 0.2% soln 
Latanaprost (Xalatan) 0.005% soln 
Mitomycin (Mitomycin-C) 0.2mg/ml soln 
Pilocarpine (Isopto) 1, 2, 4% soln 
Timolol 0.25% soln (Timoptic); 
0.5% soln (Timoptic); 
0.5% gel (Timoptic XE) 

Thyroid/Antithyroid Agents 
Levothyroxine (Synthroid) 

25, 50, 75, 88, 100, 112, 125, 137, 
150, 175, 200mcg tab 

Liothyronine (Cytomel) 5, 25mcg tab 
Methimazole (Tapazole) 10mg tab 
Propylthiouracil (PTU) 

50mg tab, 30mg/ml oral susp 
Thyroid desiccated (Armor) 30, 60mg tab 

Contraceptives-Triphasic 
Enpresse/ Trivora (or equivalent) 
Ortho Novum 7/7/7 (or equivalent) 
Ortho Tri-Cyclen/ Trinessa (or equivalent) 
Ortho Tri-Cyclen LO (or equivalent) 
Tri-Norinyl (or equivalent) 

Glaucoma Agents – Oral 
Acetazolamide (Diamox) 

250mg tab; 500mg cap (SR)  

Contraceptives-Misc 
Etonogestrel (Implanon) injectable 
Levonorgestrel (Plan B) 1.5mg tab  
Ulipristal acetate 30 mg (Ella) 
Nuvaring 
Medroxyprogesterone (Depo-Provera) 

150mg/ml injection 
Norethindrone (Nor-QD) 0.35mg tab 
Mirena IUD 

Miscellaneous Medications 

Disulfiram (Antabuse) 250mg tab 
Methylergonovine (Methergine) 0.2mg 
Naltrexone (Vivitrol) IM injection 
Nicotine (Nicorette/Nicoderm) 
Gum, patch 
Nicotine Inhaler 10 mg/cartridge 

Irrigants/Lubricants/Tears 
Balanced Salt (BSS) opt soln Ophthalmic Agents 
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Carboxymethylcellulose 0.5%, 
1%, 1.4% opt soln (Refresh Celluvisc) 

Hydroxypropyl Methylcellulose 
0.4% soln (Nature’s Tears) 

Polyvinyl Alcohol 1.4% opt soln 
(Artificial Tears, Akwa Tears) 
Sodium Chloride (Muro-128) 

5% opt ointment, soln 
White Petrolatum/Mineral Oil 

Akwa Tears Ointment (or equiv) 

Tretinoin (Retin-A/Avita) 
0.025, 0.05, 0.1% cream/gel 

Fluorouracil (Efudex) 5% cream 
Hydroquinone (Eldoquin Forte) 4% 
cream 
Lubricant Surgical (Surgilube) gel 
Magnesium Sulfate (Epsom Salt) 
Oatmeal Colloid Bath (Aveeno) 
Permethrin 

5% cream (Elimite); 1% soln (Nix) 
Pimecrolimus (Elidel) 1% cream 
Podofilox (Condylox) 0.5% soln 
Salicylic Acid  17% soln  
Silver Nitrate stick  
Witch Hazel pads 
Zinc Oxide (Desitin) 20%, 40% ointment 

1000mcg/ml IM inj 
Ferrous Sulfate 325mg tab; 

75mg/ml oral soln (15mg ele) 
Folic Acid 1mg tab 
Magnesium Chloride 

64mg tab (Slow-Mag)  
Magnesium Oxide 400mg tab 
Neutra-Phos oral packet 
Phytonadione (Mephyton) 5mg tab 
Polycitra (or equiv) oral soln 
Potassium Chloride 10mEq, 

20mEq tab; 20mEq packet 
Pyridoxine (Vitamin B-6) 50mg tab 
Thiamine (Vitamin B-1) 100mg tab 
Tocopherol (Vitamin E) 

400, 1000 IU cap 
Vitamin C (Ascorbic Acid) 500mg tab 
Vitamin D (Ergocalciferol) 

50,000 iu cap 
Vitamin, adult multi 
Vitamin, pediatric multi 

Poly-Vi-Flor (with fluoride) 
Poly-Vi-Soln (multi) 
Poly-Vi-Soln (with iron) 

Vitamin, prenatal 

Anesthetics/Analgesics 
Benzocaine (Plastocaine) 20% gel 
Dibucaine (Nupercainal) 1% ointment 
Lidocaine 2% jelly, 4% soln, 5% ointment 
Lido/Prilocaine (EMLA) cream 
Sarna (or equiv) lotion 

Antibiotics 
Bacitracin ointment Boric Acid 
2% soln Clindamycin (Cleocin) 
1% soln Erythromycin (T-Stat) 
2% soln Metronidazole 0.75% 
cream 
Mupirocin (Bactroban) 2% cream & 
ointment 
Povidone Iodine (Betadine) 10% soln 
Silver Nitrate stick (or equiv) 
Silver sulfadiazine (Silvadene) 1% cream 
Triple Antibiotic ointment 

Mydriatics 
Atropine (Isopto) 1% opt soln/ointment 

Otic Agents Seborrhea/Psoriasis Agents 
Coal Tar 0.5% shampoo (DHS) 
Selenium Sulfide (Selsun) 

2.5% shampoo 
Carbamide (Debrox) soln 
Cortisporin (or equiv) susp 
Ciprodex 0.3/0.1% susp 
Domeboro (or equiv) 2% soln 
Dexamethasone 4% soln (compound) 
Hydrocortisone/acetic acid soln 
Ofloxacin (Floxin) Otic 0.3% soln 

Steroids 
Betamethasone val (Valisone) 

0.1% lotion, cream, ointment 
Clobetasol (Temovate) 
0.05% cream & ointment 

Clobetasol Propionate (Cormax) 
0.05% solution 

Fluocinolone (Synalar) 0.01% soln 
Fluocinonide (Lidex) 

0.05% soln, ointment, cream 
Hydrocortisone (HC) 

0.5, 1, 2.5% cream; 1% ointment 
Hydrocortisone Valerate (Westcort) 

0.2% ointment, cream 
Triamcinolone (Kenalog) 

0.025, 0.1% cream, ointment 
Nystatin/Triamcinolone (Mycolog II) 
100,000units/0.1% cream 

Antifungals 
Clotrimazole (Mycelex) 1% cream, soln 
Gentian Violet 1% soln 
Ketoconazole (Nizoral) 

2% cream & shampoo 
Nystatin 100,000 units/15gm cream & 
100,000 units/gm ointment 
Tolnaftate (Tinactin) 1% powder & soln 

OTC Program 

Acetaminophen (Tylenol) 
325mg tab, 80mg chew tab 
160mg/5ml liquid 

Bacitracin ointment 
Cepacol Lozenges 
Diphenhydramine (Benadryl) 

25mg cap, 12.5mg/5ml elixir 
Guaifenesin (Robitussin) syrup 
Hydrocortisone 0.5% cream 
Ibuprofen 

200mg tab, 100mg/5ml syrup 
Loratadine 10mg tabs 
Maalox oral susp 
Phenylephrine 10mg tabs 
Vitamin A&D ointment 

Emollients 
Ammonium Lactate (Lac-Hydrin) 

*12% lotion 
Cetaphil (or equiv) lotion 
Eucerin (or equiv) cream 
Moisturel (or equiv) lotion 
Lansinoh (or equiv) oint 
Petrolatum Ointment Base (Aquaphor) 
Urea (Carmol) 10% lotion, 20% cream 
Vitamin A & D ointment Vitamins/Electrolytes/ 

Nutritionals 
Topical Agents Miscellaneous Topical 

Aluminum Acetate (Domeboro) eff tab for 
topical soln 
Aluminum Chloride (Drysol) 20% soln 
Calamine lotion 
Capitrol (or equiv) 2% lotion 
Dakin’s 0.25%, 0.5% soln 

Calcitriol (Rocaltrol) 0.25mcg cap 
Calcium Oyster (Oyst-Cal) 500mg tab 
Calcium Oyster/Vit D (Oyst-Cal-D) 

500mg-200IU tab 
Calcium Carbonate with Vit D(Calcarb 
with Vit D) 600mg-400IU tab 
Cyanocobalamin (Vit B-12) 

Acne Products 
Adapalene (Differin) 0.1% gel 
Benzoyl Peroxide 5, 10% gel, soln 
Clindamycin (Cleocin) 1% solution 
Erythromycin (T-Stat) 2% soln 

 


